CATALOG OF

\ HOBART ’
REPLACEMENT
PARTS

FOOD CUTTER

8186

ML-33892
ML-38753

84186

ML-33764
ML-38752
ML-136190

A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 15477 Rev. F (June 2021)




FOOD CUTTER REPLACEMENT PARTS

F-15477 Rev. F (June 2021) -2- © HOBART 2021



FOOD CUTTER REPLACEMENT PARTS

_
O = O© N O

Table of Contents

BASE UNIT

KNIFE DRIVE UNIT

BOWL AND BOWL DRIVE UNIT
SWITCH UNIT

ATTACHMENT DRIVE UNIT

3. F-15477 Rev. F (June 2021)



FOOD CUTTER REPLACEMENT PARTS

PL-58348 |

BASE UNIT

F-15477 Rev. F (June 2021) -4-



FOOD CUTTER REPLACEMENT PARTS

ILLUS.
PL-58348

PART NO.

00-011800-00242
00-116644-00002
00-291766
00-291766-00002
00-291701
00-291692
00-117542-00021
00-117542-00022
00-117613-00006
00-117542-00018
00-122292-00003
00-117612-00007
00-916909-00032
00-117542-00024
00-117613-00024
SD-024-01
WL-008-13

00-293922-00001
00-293922-00002
00-293923
SC-041-16
WS-005-32
00-291284
WL-003-44
NS-013-14
FP-028-18
00-077772-00002
00-064814
00-290061-00003
00-083681
SD-024-44
00-292032-00001
SC-089-04
00-292068
00-291684
RR-007-07
BB-005-34
FE-008-20
FE-008-21
FE-015-38
00-290574

BASE UNIT
NAME OF PART AMT.

90 PSP 1
Pin - BOWI COVEr HINGE.....coiiiiiiiiiie ettt sttt ettt e e e e 1
BaS@ ASSY. (BA186).....cuuieueiiiiiitie ettt et e e e 1
BaSE ASSY. (B180). i iueiieiiiiiieetiie ettt ettt et e e b e e e e be e e e be e e e et e e e e e e eaaaaaaaaenn 1
Insert - Rear Bearing

Seal - Knife Shaft (B4186)........ccuiiiiiiiieie et 1
Cord & Plug (115 V., B0 HZ., 1 PRL) ..ot 1
Cord & Plug (230 V., 80 HZ., 1 PR.) ..o 1

Cord & Plug (200 V., 50/60 Hz., 3 Ph.)....iioiiiiiiiiieeiee e 1
Cord & Plug (220/240 V., 80 HZ., 1 PR.) oo 1
Cord & Plug (208 V., 80 HZ., 3 Ph.) ..o 1
Cord & Plug (460 V., 80 HZ., 3 Ph.) ..ottt 1
Cord & Plug (Canada 120/60/1)

Cord & Plug Assy. (230V., 50 Hz., 1 PhaS@).......ccceiriiiiiiiiiiiiieee et 1
Cord Assy. (1.E.C.) (380 V., 50 HZ., 3 Ph.).cuuiiiiiiiiii et 1
Self-Tapping Screw 10-24 x 3/8 Pan Hd., Type TT (Ground).........c..eeeeeiiiiieeeeiiiiiee e 1
Lockwasher #10 Internal Shakeproof............ooo i 1
Hobart Built Motor Assy

Motor (115-230 V., B0 HzZ., 1 Ph.)..ceiiiiiieieee e 1
Motor (220/240 V., 50 HZ., 1 PRL)..oiiiiiiiii ittt 1
Motor (208/200/460 V., 60 Hz., 3 Ph.) & (200/380/415 V., 50 Hz., 3 Ph.).ccccciiiiiiiiiieeiieeee 1

Cap Screw 5/16-18 X 1 3/8 HeX Hd. (SST).....uiiiiiiiiiiiiiie ittt 2
WASHEE (SST)...ciiiee et 2
LA 1] a1 S e o 1 1= R RURUROR 4
Lockwasher 5/16 HEIICAL...............eeeiiiiiiieiieeee e e e e 4

Nut 5/16-18 Hex

=T TP
(07 1o T I =To 1 = Vo SRR PPTRSORRPPPPOY
(0o [ =Y o PP UPSRTUPRRPPPPOY
Foot - Rubber

Self-Tapping Screw 10-24 x 1/2 Phil., Pan Hd., TYpe TT.....cccooiiiiiiiieiieeeeseeee e 10
Plug - Attachment HUD (8186).........coiuiiiiieiiieitie et e e 1
Cap Screw 1/4-20 X 1 HeX Hd. (B186).......uuiiiiiiiiiiiiie ettt 4
DiSC = THM (B186).....eeeeeieeiieee ettt s eneeeaane 1
COVET = BOOM ASSY ... uiiiiiiiiiiie et e et e et e et e e e et e e e s neaeeeeasaeeeeaanneeeeessaeeeesnsseeeensnnssnnnnenen 1
REAINING RING. ...ttt ettt ettt e e e e eanee
Bearing - Ball (Hoover #NSKB204DDUCETVS3).....ccueiiiiiiieeieeieeieeee e
Connector - Strain Relief (1 Ph.)........cccoooiinieee.

Connector - Strain Relief (3 Ph., DOMESTIC)......ccuuuiiiiiiiee et
Connector - Strain Relief (3 Ph., EXPOIt).........oo ittt 1
Kit - Leg (INCIs IHeMS 27 thru 30).....ccoiiiieeeiiie et e e e e e e 1

* Hobart Built Motor Assy. Discontinued. To replace, order: 00-270431-00001 (60
Hz. 1 Ph.); 00-270431-00002 (50 Hz. 1 Ph.); 00-270431-00003 (3 Ph.)

F-15477 Rev. F (June 2021)



FOOD CUTTER REPLACEMENT PARTS

KNIFE DRIVE UNIT

F-15477 Rev. F (June 2021) -6-



FOOD CUTTER REPLACEMENT PARTS

KNIFE DRIVE UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-58344

1 KW-003-10 KeY = WOOAIUF FBOB........ceeieiiiiiiei ettt et ettt et eeeeeenee 1

2 00-077358 FIANGE - FIEXA-GEAT......c..eiiiiiiiiie ettt sttt ettt e e e e 1

3 00-077357 [T Y (< I TSR URRRPP 1

4 00-077358 Flange - Flexa-Gear....

5 00-077370 [T 1= PP UPPRUP 1

6 WL-004-13 Lockwasher 1/2 MeiUM..........ooiiiiii e 1

7 NS-013-35 Nut 1/2-20 HeX......ccceueneee.

8 00-291634-00002  Gear - Driven (36T)

9 00-012430-00142  Key 1/4 X 114 X Teoeeieiiieiiiieieeeen
10 SC-110-99 Set Screw 5/16-18 x 3/8 HAIs., OVal Pl........c.oooiiiiiiiieeeeee e 2
11 SC-132-20 Set Screw M6 x 1.0 x 20mMm (ML-136190)........coiieiiiieiieiicee e 2
12 SC-067-08 Mach. Screw 10-24 X 7/8 HeX Ha.......ccoiiiiiiiiie et 4
13 00-007157 Bushing - Knife Retaining (Not NSF APProved.).........cccuiiiiiiiiieiiiciie e 1
14 00-117675 Knife - Rotary (Follower) (Not NSF APProved.)..........cooiiiiiiiiiiiiesieeeet et 1
15 00-103903 Collar - Bushing (NOot NSF APProvEed.).......cccuieiuiiiiiiiiie ettt 1
16 00-118150 Balance Assy. & Pins (NOt NSF APProvEd.).....ccoouiiiiiiiiiiiiie ittt e e 1
17 00-103904 Collar - Locking (Not NSF Approved.)..........
18 00-117677 Knife Assy. - Single (INCIS. HEMS 1317 ). 1
19 00-915661 Kit - KNOb @nd INSErt.........ooiiii e 1
20 00-071311 (0701 F= T W Tod {1 o IO USSP PPPPRS 1
21 00-077373 KNIfE = FOIOWET . ...ttt et enn e e neeeaane 1
22 00-071312 Collar - Knife Retainer BUSHING........c.ciiiiiiiiiiiieiiie et 1
23 00-077372 a1 { ST =Y Vo =Y PSP 1
24 00-071313 Bushing - Knife REtaINING. .......ccuuiiiiiiii et 1
25 00-291705 Cap - ENd (KNife EN)....ooiiiiii ettt 1

26 00-067500-00115  O-RING...eueeteeieitierie ettt ettt et ee e et et a e e et ea e et em et eee e s e emeeeaeeneeameeneeemeeseeemeeemeeaeeenneeeennees 1
27 NS-047-12 (e To1 [ N TU L 7 R USSPt 1
28 WL-012-08 LOCKWASRET ...ttt st e e 1
29 BB-007-39 Bearing - Ball (N.D. #Z99507XR)......ccutrieitiiiiiiie sttt 1
30 RR-004-24 Ring - Retaining

31 BB-015-22 BEAING = Ball.... ..ttt e e e e e e e e e e as
32 00-270856 Shaft - Knife (With Attachment HUD)............ccoiiii e 1
33 00-274303 Shaft - Knife (Without Attachment Hub

34 00-873616 Knife Assy. (INCIS. HEMS 20-24).........ooiiiiiieiee ettt e e

7. F-15477 Rev. F (June 2021)



FOOD CUTTER REPLACEMENT PARTS

50,51—

25-26-27

PL-58346 |

BOWL AND BOWL DRIVE UNIT

F-15477 Rev. F (June 2021) -8-



FOOD CUTTER REPLACEMENT PARTS

PART NO.

00-116814
00-077374
PG-011-16
00-117168
00-290570
00-124739-00002
00-290239
00-123934
00-077376
SC-064-23
SC-132-20
00-077381
BA-002-10
SC-064-13
00-291776
RP-003-14
00-291789-00002
RR-007-08
BB-005-30
00-436488
00-291704
SD-015-25
FP-028-42
NS-013-14
00-291785
BN-002-09
00-291686
RR-004-20
WS-011-01
WS-010-20
SL-003-02
00-077349
RP-003-14
00-291693-00002
00-012430-00047
00-116647
00-291773
00-116654-00001
00-116654-00002
00-116654-00003
00-291587-00002
SC-053-09
00-078061
SC-022-32
00-088417
00-116651
00-067500-00010
00-067500-00014
00-118801
00-290910-00001
00-290910-00002
00-436489

BOWL AND BOWL DRIVE UNIT

NAME OF PART AMT.
[ E=TaTe | LT o Tt 4 o PSPPI 1
WaSHEE = BEIIEVIIIE.......cco ittt e et e e e e et e e e e e e aaeaaeaeeeaeeeeesees 1
Pin - Grooved 3/16 X 7/8 TYPE C (SST ). uuitiiuiieitieeitit ettt ie ettt et ettt e et ee b entaeeaaaennes 1

BOIt = INEEIIOCK. ...ttt e e e e e e e e e e e e e as 1
Bowl - Cover & Caution PIate...........oouiiiiiiiiei e e 1
COVEN = BOWI (B0 HZ. ).ttt ettt ettt st e be et ee e 1
BOWI & AAPLEN ASSY.....oiutiiiiiiiie ettt ettt ettt ettt bttt e e e e 1
(772 1o TSPt 1
N =T o] (=T gl o Ted 4 o R 1
Set Screw 5/16-18 x 3/8 Hex Hdls., Oval Pt. (NYIOK)........cociiiiiiiiiiiiiieiieceeeee e 1
Set Screw M6 x 1.0 X 20MmM (ML=136190)......ccereeeeieieereiie e e e 1
SPriNg - Ball DELENT........ooiiiiiiie et 1
Ball 1/4 Dia. (SST)

Set Screw 5/16-18 x 3/4 Hex Hdls., Cup Pt. (NYIOK).......cccoriiiiiiiiiiiieierceeccesee e 1
Shaft - INterloCk CONEIOl ASSY.....ccoiiiiieiiiiie ettt e e e saennesbaeeeees 1
Pin - Roll 3/16 X 7/8........ccccovenne

Pulley - Horizontal Bowl Drive

Retaining Ring.........cccccvvneene

BearNG = Ball.... ..o e e e e e s
Shaft - HOrizontal BOWI DFIVE..........ccoiiiiiiiiiiiee ettt eee e eee e et e e e et e e e e snnaeaeenssnsnnnnnnnes 1
Belt - ROUNG......cooiiiieeeee e

Self-Tapping Screw 1/4-20 x 5/8 Hex Washer Hd., Type TT

Plug - Pipe 1/8... e

INUL 571818 HEX...c ettt ettt ettt b et eae e bt e e eneent e e e neeeanne
Case - Gear (INCIS. ITEMS 25 & 26)......ccuueiiiiiiiieeiiie ettt ee e s e e st e e easnnssaeeneees 1
Bearing - Needle

Sal - BOWI DIVE G ... . eiiiiiiiie ettt ettt ekt e e et e e s i e e e s abeeeeasnnssbnenaeen 1
REtAINING RING.....eeieieiie ettt et et e et e e e sabe e e e nar e e e e e eaaeeeas 1
WVBSIIET ... ettt ettt ettt et e e e n e 1
Washer................. AR
ST o]yl aTe [l oo [ o o TR PP TPPRPPPPPN 1
Worm - Horizontal Bowl Drive Shaft.............cooiiiiiiiece e 1
PN = ROI B/MB X 718 ettt e et eesne et e ensesne e e eneeneeeannneeanns 1
Gear - Vertical BOWI DIHVE (51T )..cieeiiiiieeiiiee ettt e ettt e e st e e et e e e e e e e esneeeeesnnnnennnnnenes 1

KEY 3/18 X 3/18 X 11/1B. ettt et e et e et e et e e et e et e et e e e e snneensneeaeaennes 1
SPACET - BOWI DIIVE.....ciiiiii ettt ettt ee e 1
Shaft - Vertical BOWI DFIVE........coouiiiiiieiiie ettt et et e e sttt e e st e e e sasnnssaneneees 1
SHiIM (0.003 THK. ).ttt ettt ettt ettt este e e st e ebeesseeeaseeebeeanseeaneeebeeaneeaeeannnnes AR
Shim (0.005 Thk.).... .

SHIM (0.0710 THK. ).ttt ettt ettt ettt e te e e bt e e beeseb e e bt e enbeesmbeaaneeabeeaneeeeaannnnes AR
SUPPOIE = BOWL.....eieiieciie ettt e e et e et e e e et e e e et ae e s aaaaeeeaabaeeeanseeeeanseeeessnssssrnnnnes 1
Mach. Screw 1/4-28 X 1/2 TruSS Ha.......couiiiiiiiiie et e e 8
Clamp = BOWI SUPPOIL......ceeiiiieiieiiiie et sete e et e e e st e e e ssae e e e asaaaeeanaaeeeessaseeesnsseaeensnnsssnnnnnes 4
Mach. Screw 1/4-20 x 1/2 Slotted Flat Hd. (SST)......ccoiriiiiiiiee e 3

PN = BOWI SEOP.... ettt ettt ettt e e e e 1

Cover - Bowl & Locking Knob Assy. (Incls. Items 1 thru 4, & 6)........ccccoiiieiiiiiiiniiiiiiieee 1
Shaft - Horizontal Bowl Drive Assy. (Incls. Items 16, 17, 19, & 20).......ccccoviieiiiniieiiieeiiieeeene 1

9. F-15477 Rev. F (June 2021)



FOOD CUTTER REPLACEMENT PARTS

1 63 SC-129-74 Mach. Screw
! 64 00-938790 OL Kit Assy.
% PARTS NOT ILLUSTRATED 3

\
1
1
1
1
1

PL-58347 |

SWITCH UNIT

F-15477 Rev. F (June 2021) -10 -



FOOD CUTTER REPLACEMENT PARTS

SWITCH UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-58347
1 SD-024-44 Self-Tapping Screw 10-24 x 1/2 Pan Hd., TYPE TT...ccoiiiiiiiiiiieeiie ittt 2
2 00-117633 Bracket - SWitch Control ROG..........coiuiiiiiiiiii e e e 1
3 00-291698 Shaft - SWItCh CONIOL........ouiiiiieiii et e e 1
4 RP-002-36 PN = ROI /8 X 1. ittt ettt ettt e e te e et e e et e e be e st e e e sbeesaseeseeeaeeenseensanaeeeennns 1
5 00-077390 PN = ClBVIS ...ttt ettt et e et e e s e e et e e e aae e se e e eas e e beeeneeenee e beentneeaeeennns 1
6 PC-003-23 PN = COtEI 17168 X /2. ittt et e et e et e e sae e e saee e seeeenseesnseensneeaeeennns 1
7 00-116713 ClBVIS ...ttt ettt et et e e b e e e he e e te e eaae e teeenbe e he e e aeeseeeate e teeenaeenaeeenreeaannneaaeeaan 1
8 00-291697 Rod - On/Off
9 RR-004-17 RING = RELAINING. ...ttt ettt ettt e e st e e e et e e s bt e e e nbeeeeaaeaaaans 1
10 00-117705 BUShiNg = SWItCh ROG. ...ttt et s e e e e 1
11 00-120126 Knob - Pull & Label Assy. (Incls. femMS 12 & 13)....coiiiiiiiiiie e 1

12 SC-047-95 Set Screw 5/16-18 X 1/4 HdlS., CUP Pl.....cooeeieieie ettt et e
13 00-119604 Label - KNOD (Start/StOP).......cueeieeiiieitie ittt ettt e e e e e
14 00-290955 Label - ON/Off (Bi-LINGUAI)........coueiuiiiiiiiiiceieet ettt

15 00-087713-038-2  Contactor (30 A., 2 Pole) (115 V. Coil)
16 00-087713-038-1  Contactor (30 A., 2 Pole) (220 V. Coil)
17 00-087713-040-2  Contactor (30 A., 3 Pole) (115 V. Coil)
18 00-087713-040-1  Contactor (30 A., 3 Pole) (220 V. Coil)

19 SD-024-44 Self-Tapping Screw 10-24 x 1/2 Pan Hd., TYPe TT....cccii ittt 2
20 00-270532 Bracket - EIECHIICAL..........cooiii e e 1
21 SC-027-30 Mach. Screw 8-32 x 1/2 Slotted Rd. Hd. (Brass)....

22 WL-008-13 Lockwasher #10 Internal Shakeproof............ooo e 1
23 NS-009-12 INULE B-32 HEX. .ttt ettt ettt eb e et nae et e e ean e e nneeaan 1

24 NS-009-22
25 WL-003-24
26 SC-018-01

26 00-101935
28 RR-004-25
29 SC-018-01

30 WL-003-24
31 NS-009-22

32 00-078752-00012  Clamp 3/8

33 WL-008-13 Lockwasher #10 Internal Shakeproof............ooo e 1
34 SC-008-10 Mach. Screw 10-24 x 1/2 Slotted Rd. Hd...........ooiiiiiiii e 1
35 PC-003-23 PN = COEI 17168 X /2. ettt et e et e e bttt e e ibeesnteentaeeeeeannes 1
36 00-077390 PN = ClBVIS... ettt ettt ettt et e et e s ab e e bt e e bt e bt e et e e e nbe e e beenteeeaeeanne 1
37 00-291780-00001  Clevis - Switch End.

38 RP-002-36 Pin-Roll 1/8 x 1......

39 00-291757 Pin - Interlock Bar....

40 WS-023-19 L= 1] =Y OSSPSR PPPRRRPP
41 SC-068-07 Mach. Screw 10-24 X 3/8 HEX Hd.......c.eeeerieeieeeeeeeee e 1
42 00-291700-00002  Frame - SWItCh INtErlIOCK...........eeeiiiiiiieie e e 1
43 BA-002-10 Bl 1/4 DAttt ettt ettt et e ehe et e e e be e enteeeteeeeaeeeneentaeaaeaannns 1
44 00-077381 SPring - Ball DEteNt..... ..o e 1
45 SC-064-23 Set Screw 5/16-18 x 3/8 Hdls., Hex Hd., Oval Pt...........occiiiiiii e 1
46 SC-132-20 Set Screw M6 x 1.0 X 20mMm (ML-136190)......cueiiiiiiieeiie ettt ea e 1
47 SD-015-25 Self-Tapping Screw 1/4-20 x 5/8 Hex Washer Hd., Type TT..

48 00-087711-202-1  SWItCh = MINIGIUIE.....cctiiiiie ettt e bt e st e et e e be e enbeesbeeeeeaannnne
49 SC-060-40 Mach. Screw 4-40 x 5/8 Slotted Rd. Hd........cccoiiiiiiiiiii e
50 00-291805 INSUIALOr = SNAP SWILCH.... e e e e e s e e e e e e e e e s 1
51 00-087711-201-2  SWITCN. ...ttt h e bt e bt e h et e bt e bt e eh bt e ebe e e b e e sae e e be e e bt esbee e e e e annnne 1
52 SC-060-40 Mach. Screw 4-40 x 5/8 Slotted RA. Hd.......coooiiiiieieiee e e 2
53 00-087711-202-1  Switch - Miniature (ML-136190 ONIY).......ccciiiiiiiieeieeee ettt e ensrea e e e e 1
54 00-914739-00002  Overload (ML-136190 ONIY)...cc.uiiiiieiieiiieeieeeiee et et e see et e et esreeesseeebeesnseesseaaseesnseessseeaeaannnns 1
55 00-914739-00003  Overload 10.0-16.0 (Canada 120/60/1) ......ccuieiiieiieeiee ettt ettt et e sreesntaeaaeeennes 1

11 - F-15477 Rev. F (June 2021)



FOOD CUTTER REPLACEMENT PARTS

SWITCH UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-58347
56 00-914738 Contactor (ML-136190 ONIY).....ceeiiuiiuiiteateiterteieeeee ettt ettt et seeaesbesbesbe s e e eneebeenreeanes 1
57 00-916903-00003  Contactor (Canada 120/60/1)
58 00-438074-00002  Snubber Assy. (ML=136190 ONIY).......cctieiiririnierierieniesiesie e seesee e seeseessesseieeeseeeeeeseesbeesneenes 1
59 SC-025-17 Mach. Screw 6-32 x 5/8 Slotted Bndg. Hd. (SST) (ML-136190 Only).......ccccceeruiiiiierriiireaannns 2
60 WL-006-42 Lockwasher #6 Medium (ML-=136190 ONIY)........oiiiiiiiiieeiiieiiee et e e 2
61 NS-011-07 Nut 6-32 Hex (SST) (ML-136190 ONIY).....cviiiiiiiiiiiiienieneieieeeeee ettt 2
62 00-438312-00002 Bracket - On/Off Lock (Correctional PKQG.)........ccucueiiiiiiiiiiii et 1
63 SC-129-74 Mach. Screw 10-24 x 1/2 Tx. Button Hd. (SST) (Correctional PKg.).........cccceormiiiriiiiiiiiieeanns 4
64 00-938790 OL Kit Assy. (Canada Only - If replacing 120/60/1 Siemens/Furnas Contactor or OL,
[o T [=T Q1§ O TP U PP PP PUPRRP 1
F-15477 Rev. F (June 2021) -12-



FOOD CUTTER REPLACEMENT PARTS

NOTES

13- F-15477 Rev. F (June 2021)



FOOD CUTTER REPLACEMENT PARTS

PL-58343 | 15

ATTACHMENT DRIVE UNIT

F-15477 Rev. F (June 2021) -14 -



FOOD CUTTER REPLACEMENT PARTS

ATTACHMENT DRIVE UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-58343
1 00-291703 Gear - Attachment HUD (20 T).....ooiiiiiiee e 1
2 00-292031 Spacer - Attachment HUD...........ooiii e 1
3 RR-006-02 REAINING RING. ...ttt ettt ettt eeeeeanee 1
4 BB-007-52 1272 275 T4 o o PSSR 1
5 00-083440 Bearing - POWAEIEA IFON........co ittt e et e et e e e st e e e e e e eeaeeaaeaens 1
6 00-070090 S 1T R TSR 1
7 RR-004-09 RING = RELAINING. ...ttt ettt e ettt e e et e e e ae e e e s be e e e nbeeeaaaeaaaans 1
8 00-012430-00047  Key - Attachment Hub....
9 00-291689 Shaft - Attachment HUD.........c..oii e
10 00-067500-00054  O-RiNG....ecuteiteeiiiiieiti ettt ettt ettt e r e ettt sttt e s ekt e st e b e e e bt e seenae e et e e et e et et e e e e be e e eee 1
11 00-291635 Hub & Bearing Assy. (INCIS. HEMS 5 & B).....cccuuiiiiiiiiiiiiie et 1
12 SC-089-04 Cap Screw 1/4-20 X 1 HEX HU....ooooiiieeeeee ettt et e e e a e e e e easnnenannneees 4

13 00-291702
*14 00-292908
15 00-917221
16 00-079537
17 00-291753

* If replacing original trim cap order items 14 & 16.

-15- F-15477 Rev. F (June 2021)



FOOD CUTTER REPLACEMENT PARTS

FORM 15477 Rev. F JUNE 2021 PRINTED IN U.S.A.



